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Spectrum Emission Mask Standard: None
Peak Power -2.20 dBm RBW 3.000 MHz
Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | ALimit |
-400,000 MHz -265,200 MHz 3,000 MHz 6.38784 GHz -46,73 dBm -44,53 dB -4.53 dB
-265.200 MHz -176,800 MHz 3.000 MHz 6.40032 GHz -46.94 dBm -44.75 dB -4.82 dB
-176,800 MHz -89.400 MHz 3.000 MHz 6.48968 GHz -45,88 dBm -43,68 dB -15.82 dB
-89.400 MHz -88.400 MHz 3.000 MHz 6.57564 GHz -41.20 dBm -39.00 dB -19.83 dB
88,400 MHz 89,400 MHz 3.000 MHz 6.75436 GHz -40,94 dBm -38.74 dB -19.57 dB
89.400 MHz 176,800 MHz 3.000 MHz ©6.84160 GHz -45.22 dBm -43.03 dB -15.05 dB
176.800 MHz 265,200 MHz 3.000 MHz 6.93000 GHz -51,25 dBm -49,05 dB -9.08 dB
265,200 MHz 400,000 MHz 3.000 MHz 6.93496 GHz -51.09 dBm -48.89 db -8.89 dB
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Spectrum Emission Mask Standard: None
Peak Power -1.97 dBm RBW 3.000 MHz
Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | ALimit |
-400,000 MHz -262,800 MHz 3,000 MHz 6.39664 GHz -46,29 dBm -44,32 dB -4,32 dB
-262.800 MHz -175,200 MHz 3.000 MHz ©6.40288 GHz -46.54 dBm -44.57 dB -4.66 dB
-175.200 MHz -88,600 MHz 3.000 MHz 6.49616 GHz -44.,90 dBm -42,93 dB -15.51 dB
-88.600 MHz -87.600 MHz 3.000 MHz 6.57644 GHz -38.90 dBm -36.92 dB -17.76 dB
87.600 MHz 88.600 MHz 3.000 MHz 6.75356 GHz -40,67 dBm -38,70 dB -19.53 dB
88.600 MHz 175,200 MHz 3.000 MHz 6.83912 GHz -47.02 dBm -45.05 dB -17.15 dB
175.200 MHz 262,800 MHz 3.000 MHz 6.92752 GHz -52,82 dBm -50,85 dB -10.88 dB
262,800 MHz 400,000 MHz 3,000 MHz 6.92808 GHz -52.64 dBm -50.67 dB -10.67 dB
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Spectrum Emission Mask Standard: None
Peak Power -2.34 dBm RBW 3.000 MHz
Range Low Range U RBW Frequenc Power Abs Power Rel ALimit
q ge Up 9 Y
-400,000 MHz -265,200 MHz 3,000 MHz 6.55160 GHz -49,45 dBm -47,11 dB -7.11dB
-265.200 MHz -176,800 MHz 3.000 MHz 6.56000 GHz -49.41 dBm -47.08 dB -7.10 dB
-176,800 MHz -89.400 MHz 3.000 MHz 5.64976 GHz -47,26 dBm -44,93 dB -17.07 dB
-89.400 MHz -88.400 MHz 3.000 MHz 6.73564 GHz -41.01 dBm -38.68 dB -19.51 dB
88,400 MHz 89,400 MHz 3.000 MHz 6.91436 GHz -41,03 dBm -38,70 dB -19.53 dB
89.400 MHz 176,800 MHz 3.000 MHz 6.99944 GHz -46.05 dBm -43.71dB -15.93 dB
176.800 MHz 265,200 MHz 3.000 MHz 7.09000 GHz -54,31 dBm -51.97 dB -12,00 dB
265,200 MHz 400,000 MHz 3.000 MHz 7.09384 GHz -54.02 dBm -51.69 dB -11.69 dB
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Spectrum Emission Mask Standard: None
Peak Power -2.21 dBm RBW 3.000 MHz
Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | ALimit |
-400,000 MHz -266,400 MHz 3,000 MHz 6.55456 GHz -45,98 dBm -43,78 dB -3.78 dB
-266.400 MHz -177.600 MHz 3.000 MHz 6.55864 GHz -46.17 dBm -43.97 dB -3.97 dB
-177.600 MHz -89.800 MHz 3.000 MHz 6.64856 GHz -46,03 dBm -43,83 dB -15.93 dB
-89.800 MHz -88.800 MHz 3.000 MHz 6.73524 GHz -41.15 dBm -38.94 dB -19.78 dB
88,800 MHz 89,800 MHz 3.000 MHz 5.91476 GHz -40,70 dBm -38,49 dB -19.32 dB
89.800 MHz 177,600 MHz 3.000 MHz 6.99960 GHz -44.71 dBm -42.51 dB -14.78 dB
177.600 MHz 266,400 MHz 3.000 MHz 7.09088 GHz -52.94 dBm -50.74 dB -10.81 dB
266,400 MHz 400,000 MHz 3,000 MHz 7.09760 GHz -52,80 dBm -50,59 dB -10.59 dB
J ‘ G e
)
Date: 14.JAN.2024 14:29:36

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: XMR2023SG885GWF

Page Number 1 A2-410 of 462



saroniis. FCC RF Test Report

Report No. : FR3NO0102E

11AX160MIMO_Ant1_6985

Spectrum |

(=)

Count 100/100

Ref Level 5.00 dBm

Offset 15.12 dB

Mode Auto Sweep

@ 1Rm View

0 dphimit ¢heck

PAS

P<200
-10 dBm

-20 dBm

-30 dBm

-40 dBm

-50 dBm

- Bm

-70 dBm

-80 dém

-90 dBm

CF 6.985 GHz

10001 pts

Span 800.0 MHz

Spectrum Emission Mask

Standard: None

Peak Power -3.11 dBm RBW 3.000 MHz

Range Low | Range Up RBW | Frequency Power Abs | PowerRel | ALimit |
-400,000 MHz -261.600 MHz 3.000 MHz 6.71904 GHz -52,54 dBm -49.,42 dB -9.42 dB
-261.600 MHz -174,400 MHz 3.000 MHz 6.72360 GHz -52.55 dBm -49.44 dB -9.47 dB
-174.400 MHz -88.200 MHz 3.000 MHz 6.81160 GHz -47.63 dBm -44,52 dB -16.61 dB
-88.200 MHz -87.200 MHz 3.000 MHz 6.89684 GHz -39.93 dBm -36.82 dB -17.66 dB
87.200 MHz 88,200 MHz 3.000 MHz 7.07316 GHz -41.,85 dBm -38,74 dB -19.57 dB
88.200 MHz 174,400 MHz 3.000 MHz 7.07340 GHz -42.07 dBm -38.96 dB -18.94 dB
174,400 MHz 261,600 MHz 3.000 MHz 7.24600 GHz -57.75 dBm -54.64 dB -14,72 dB
261.600 MHz 400.000 MHz 3.000 MHz 7.25168 GHz -57.64 dBm -54.53 dB -14.53 dB

)i ARRRRREED o
Date: 14.JAN.2024 14:30:00

11AX160MIMO_Ant2_6985

Spectrum |

(=]

Count 100/100

Ref Level 5.00 dBm

Offset 15.21 dB

Mode Auto Sweep

@ 1Rm View

0 dplimit ¢heck

P<200
-10 dBm

-20 dBm

-30 dBm

-40 dBm

-50 dBm

/
_J

-60 dBm

-70 dBm

-80 dém

-90 dBm

CF 6.985 GHz

10001 pts

Span 800.0 MHz

Spectrum Emission Mask

Standard: None

Peak Power -2.57 dBm RBW 3.000 MHz

Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | ALimit |

-400,000 MHz -265.200 MHz 3.000 MHz 6.71192 GHz -50.67 dBm -48,10 dB -8.10 dB

-265.200 MHz -176.800 MHz 3.000 MHz 6.72000 GHz -50.97 dBm -48.40 dB -8.43 dB

-176.800 MHz -89.400 MHz 3.000 MHz 5.81064 GHz -48.75 dBm -46,18 dB -18.40 dB

-89.400 MHz -88.400 MHz 3.000 MHz 6.89564 GHz -42.53 dBm -40.02 dB -20.85 dB

88.400 MHz 89,400 MHz 3.000 MHz 7.07436 GHz -43.29 dBm -40,72 dB -21.55 dB

89.400 MHz 176.800 MHz 3.000 MHz 7.07444 GHz -42.46 dBm -39.89 dB -19.89 dB

176.800 MHz 265,200 MHz 3.000 MHz 7.24960 GHz -56.23 dBm -53.66 dB -13.74 dB

265.200 MHz 400,000 MHz 3.000 MHz 7.25104 GHz -56.15 dBm -53.,58 dB -13.58 dB
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Ref Level 4.86 dBm  Offset 14.86 dB Mode Auto Sweep
Count 100/100
@ 1Rm View
0 dphimit ¢heck PARS
P<200
-10 dBm [ \l
-20 dBm
f II
-30 dBm j ‘
-40 dBm
2 / \
SO-clBm
-60 dBm F/ \‘
=50 abm JrAr v
-80 dBm
-0 dBm
CF 5.955 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -10.18 dBm RBW 300.000 kHz
Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | ALimit |
-50,000 MHz -35.400 MHz 300,000 kHz 5.91144 GHz -66,39 dBm -56,22 dB -16.22 dB
-35.400 MHz -23.600 MHz 300.000 kHz 5.91972 GHz -66.87 dBm -56.70 dB -16.81 dB
-23.600 MHz -12,800 MHz 300,000 kHz 5.94219 GHz -46,44 dBm -36,26 dB -16.26 dB
-12.800 MHz -11.800 MHz 300.000 kHz 5.94221 GHz -46.55 dBm -36.38 dB -16.48 dB
11,800 MHz 12,800 MHz 300,000 kHz 5.96779 GHz -46,83 dBm -36.,66 dB -16.96 dB
12.800 MHz 23.600 MHz 300.000 kHz 5.96781 GHz -46.58 dBm -36.40 dB -16.40 dB
23,600 MHz 35,400 MHz 300,000 kHz 5.99019 GHz -67.74 dBm -57.56 dB -17.78 dB
35.400 MHz 50.000 MHz 300.000 kHz 5.99809 GHz -67.69 dBm -57.51dB -17.51 dB
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Spectrum Emission Mask Standard: None
Peak Power -9.47 dBm RBW 300.000 kHz
Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | ALimit |
-50,000 MHz -35.250 MHz 300,000 kHz 5.91338 GHz -66,85 dBm -57.37 dB -17.37 dB
-35.250 MHz -23.500 MHz 300.000 kHz 5.91978 GHz -67.39 dBm -57.92dB -17.95 dB
-23.,500 MHz -12,750 MHz 300,000 kHz 5.94223 GHz -45,85 dBm -36,38 dB -16.36 dB
-12.750 MHz -11.750 MHz 300.000 kHz 5.94230 GHz -44.58 dBm -35.10 dB -16.00 dB
11,750 MHz 12,750 MHz 300,000 kHz 5.96774 GHz -45.,04 dBm -35,56 dB -15.86 dB
12,750 MHz 23.500 MHz 300.000 kHz 5.96783 GHz -45.39 dBm -35.92dB -15.86 dB
23,500 MHz 35,250 MHz 300,000 kHz 5.99009 GHz -67.63 dBm -58,16 dB -18.33 dB
35,250 MHz 50,000 MHz 300,000 kHz 5.99053 GHz -67 .46 dBm -57,99 dB -17.99 dB
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Spectrum Emission Mask Standard: None

Peak Power -9.77 dBm RBW 300.000 kHz
Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | ALimit |
-50,000 MHz -34.800 MHz 300,000 kHz 6.13597 GHz -68,16 dBm -58,39 dB -18,39 dB
-34.800 MHz -23.200 MHz 300.000 kHz 6.14025 GHz -68.54 dBm -58.78 dB -18.82 dB
-23.200 MHz -12,600 MHz 300,000 kHz 5,16240 GHz -44.,65 dBm -34,89 dB -14,88 dB
-12.600 MHz -11.600 MHz 300.000 kHz 6.16240 GHz -44.42 dBm -34.65 dB -14.75 dB
11.600 MHz 12,600 MHz 300,000 kHz 6.18759 GHz -44.,07 dBm -34,30 dB -14.40 dB
12.600 MHz 23.200 MHz 300.000 kHz 6.18762 GHz -44.07 dBm -34.30 dB -14.29 dB
23,200 MHz 34,800 MHz 300,000 kHz 5,20974 GHz -67.67 dBm -57.,90 dB -17.96 dB
34.800 MHz 50.000 MHz 300.000 kHz 6.21027 GHz -67.48 dBm -57.71dB -17.71 dB
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Spectrum Emission Mask Standard: None
Peak Power -9.66 dBm RBW 300.000 kHz
Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | ALimit |
-50,000 MHz -35.400 MHz 300,000 kHz 6.13907 GHz -67.66 dBm -58,00 dB -18.00 dB
-35.400 MHz -23.600 MHz 300.000 kHz 6.13974 GHz -67.90 dBm -58.24 dB -18.37 dB
-23.600 MHz -12,800 MHz 300,000 kHz 6.16216 GHz -45,03 dBm -35.37 dB -15.34 dB
-12.800 MHz -11.800 MHz 300.000 kHz 6.16221 GHz -44.56 dBm -34.90 dB -15.00 dB
11,800 MHz 12,800 MHz 300,000 kHz 5,18778 GHz -44.76 dBm -35,10 dB -15.40 dB
12.800 MHz 23.600 MHz 300.000 kHz 6.18780 GHz -44.85 dBm -35.18 dB -15.18 dB
23,600 MHz 35,400 MHz 300,000 kHz 6.21028 GHz -67.,29 dBm -57.63 dB -17.74 dB
35,400 MHz 50,000 MHz 300,000 kHz 6.21324 GHz -67.,08 dBm -57.41 dB -17.41 dB
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Spectrum Emission Mask Standard: None

Peak Power -9.89 dBm RBW 300.000 kHz
Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | ALimit |
-50,000 MHz -35.400 MHz 300,000 kHz 6.36909 GHz -67,38 dBm -57.49 dB -17.49 dB
-35.400 MHz -23.600 MHz 300.000 kHz 6.37961 GHz -67.53 dBm -57.64 dB -17.65 dB
-23.600 MHz -12,800 MHz 300,000 kHz 6.40217 GHz -46,41 dBm -36,52 dB -16.50 dB
-12.800 MHz -11.800 MHz 300.000 kHz 6.40224 GHz -45.85 dBm -35.97 dB -16.67 dB
11,800 MHz 12,800 MHz 300,000 kHz 5.42776 GHz -45,57 dBm -35.68 dB -16.58 dB
12.800 MHz 23.600 MHz 300.000 kHz 6.42785 GHz -46.23 dBm -36.34 dB -16.31 dB
23,600 MHz 35,400 MHz 300,000 kHz 6.45012 GHz -67.,52 dBm -57.63 dB -17.91 dB
35.400 MHz 50.000 MHz 300.000 kHz 6.45264 GHz -67.37 dBm -57.48 dB -17.48 dB
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Spectrum Emission Mask Standard: None
Peak Power -10.09 dBm RBW 300.000 kHz
Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | ALimit |
-50,000 MHz -36.,000 MHz 300,000 kHz 6.37880 GHz -67.74 dBm -57.65 dB -17.65 dB
-36.000 MHz -24.,000 MHz 300.000 kHz 6.37907 GHz -67.93 dBm -57.84 dB -17.91 dB
-24,000 MHz -13,000 MHz 300,000 kHz 6.40193 GHz -48,29 dBm -38,20 dB -18.15 dB
-13.000 MHz -12,000 MHz 300.000 kHz 6.40203 GHz -47.80 dBm -37.71dB -18.21 dB
12,000 MHz 13.000 MHz 300,000 kHz 6.42800 GHz -47.,43 dBm -37,34 dB -17.44 dB
13.000 MHz 24,000 MHz 300.000 kHz 6.42805 GHz -47.51 dBm -37.42 dB -17.39 dB
24,000 MHz 36,000 MHz 300,000 kHz 6.45094 GHz -67.67 dBm -57.58 dB -17.64 dB
36,000 MHz 50,000 MHz 300,000 kHz 6.45509 GHz -67.37 dBm -57.,28 dB -17.28 dB
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Spectrum Emission Mask Standard: None

Peak Power -9.56 dBm RBW 300.000 kHz
Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | ALimit |
-50,000 MHz -34.,950 MHz 300,000 kHz 6.39966 GHz -67.01 dBm -57.45 dB -17.45 dB
-34.950 MHz -23,300 MHz 300.000 kHz ©6.40008 GHz -67.20 dBm -57.63 dB -17.67 dB
-23,300 MHz -12,650 MHz 300,000 kHz 6.42234 GHz -44.,28 dBm -34,71 dB -14.71 dB
-12.650 MHz -11.650 MHz 300.000 kHz 6.42239 GHz -43.39 dBm -33.82dB -14.52 dB
11.650 MHz 12,650 MHz 300,000 kHz 6.44763 GHz -43,71 dBm -34,14 dB -14.64 dB
12.650 MHz 23,300 MHz 300.000 kHz 6.44766 GHz -44.02 dBm -34.45 dB -14.44 dB
23,300 MHz 34,950 MHz 300,000 kHz 6.46988 GHz -67.87 dBm -58,31 dB -18.38 dB
34,950 MHz 50.000 MHz 300.000 kHz 6.47690 GHz -67.39 dBm -57.82 dB -17.82 dB
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Spectrum Emission Mask Standard: None
Peak Power -9.78 dBm RBW 300.000 kHz
Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | ALimit |
-50,000 MHz -34.,950 MHz 300,000 kHz 6.39669 GHz -67,36 dBm -57.58 dB -17.58 dB
-34.950 MHz -23,300 MHz 300.000 kHz ©6.40008 GHz -67.77 dBm -57.99 dB -18.02 dB
-23,300 MHz -12,650 MHz 300,000 kHz 6.42234 GHz -45,14 dBm -35,36 dB -15,36 dB
-12.650 MHz -11.650 MHz 300.000 kHz 6.42236 GHz -45.05 dBm -35.26 dB -15.36 dB
11.650 MHz 12,650 MHz 300,000 kHz 6.44764 GHz -43,63 dBm -33.85 dB -14,15 dB
12.650 MHz 23,300 MHz 300.000 kHz 6.44774 GHz -44.04 dBm -34.26 dB -14.19 dB
23,300 MHz 34,950 MHz 300,000 kHz 6.46985 GHz -67.67 dBm -57.89 dB -18.00 dB
34,950 MHz 50,000 MHz 300,000 kHz 6.47357 GHz -67.,43 dBm -57.65 dB -17.65 dB
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Spectrum Emission Mask Standard: None
Peak Power -9.92 dBm RBW 300.000 kHz
Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | ALimit |
-50,000 MHz -34.,950 MHz 300,000 kHz 6.43708 GHz -67.54 dBm -57.62 dB -17.62 dB
-34.950 MHz -23,300 MHz 300.000 kHz ©6.44007 GHz -67.77 dBm -57.85 dB -17.86 dB
-23,300 MHz -12,650 MHz 300,000 kHz 6.46232 GHz -45,01 dBm -35,10 dB -15.07 dB
-12.650 MHz -11.650 MHz 300.000 kHz 6.46236 GHz -45.26 dBm -35.34 dB -15.44 dB
11.650 MHz 12,650 MHz 300,000 kHz 6.48764 GHz -43,89 dBm -33.97 dB -14,27 dB
12.650 MHz 23,300 MHz 300.000 kHz 6.48766 GHz -44.53 dBm -34.61 dB -14.60 dB
23,300 MHz 34,950 MHz 300,000 kHz 5,50977 GHz -67,76 dBm -57.84 dB -18.03 dB
34,950 MHz 50.000 MHz 300.000 kHz 6.51025 GHz -67.61 dBm -57.70 dB -17.70 dB
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Ref Level 5.00 dém Offset 15.03 dB Mode Auto Sweep
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CF 6.475 GHz 10001 pts Span 100.0 MHz

Spectrum Emission Mask Standard: None

Peak Power -10.00 dBm RBW 300.000 kHz
Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | ALimit |
-50,000 MHz -35.400 MHz 300,000 kHz 6.43924 GHz -67.65 dBm -57.66 dB -17.66 dB
-35.400 MHz -23.600 MHz 300.000 kHz 6.43961 GHz -68.22 dBm -58.22 dB -18.22 dB
-23.600 MHz -12,800 MHz 300,000 kHz 6.46216 GHz -45,66 dBm -35.66 dB -15.64 dB
-12.800 MHz -11.800 MHz 300.000 kHz 6.46225 GHz -45.01 dBm -35.02 dB -16.12 dB
11,800 MHz 12,800 MHz 300,000 kHz 5,48775 GHz -45,31 dBm -35,31 dB -16.21 dB
12.800 MHz 23.600 MHz 300.000 kHz ©6.48786 GHz -46.35 dBm -36.36 dB -16.32 dB
23,600 MHz 35,400 MHz 300,000 kHz 6.51034 GHz -67.94 dBm -57.94 dB -18.01 dB
35,400 MHz 50,000 MHz 300,000 kHz 6.51124 GHz -67.64 dBm -57.65 dB -17.65 dB
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CF 6.515 GHz 10001 pts Span 100.0 MHz

Spectrum Emission Mask Standard: None

Peak Power -9.61 dBm RBW 300.000 kHz
Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | ALimit |
-50,000 MHz -35.400 MHz 300,000 kHz 6.47938 GHz -67.75 dBm -58,15 dB -18.15 dB
-35.400 MHz -23.600 MHz 300.000 kHz 6.47986 GHz -67.81 dBm -58.21dB -18.47 dB
-23.600 MHz -12,800 MHz 300,000 kHz 6.50215 GHz -45,86 dBm -36,25 dB -16.21 dB
-12.800 MHz -11.800 MHz 300.000 kHz 6.50225 GHz -44.80 dBm -35.19 dB -16.29 dB
11,800 MHz 12,800 MHz 300,000 kHz 5.52778 GHz -45,58 dBm -35.97 dB -16.47 dB
12.800 MHz 23.600 MHz 300.000 kHz 6.52781 GHz -45.75 dBm -36.14 dB -16.14 dB
23,600 MHz 35,400 MHz 300,000 kHz 6.55034 GHz -68.65 dBm -59.04 dB -19.11 dB
35.400 MHz 50.000 MHz 300.000 kHz 6.55065 GHz -68.40 dBm -58.79 dB -18.79 dB
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Ref Level 4.94 dBm  Offset 14.94 dB Mode Auto Sweep
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CF 6.515 GHz 10001 pts Span 100.0 MHz

Spectrum Emission Mask Standard: None

Peak Power -10.03 dBm RBW 300.000 kHz
Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | ALimit |
-50,000 MHz -36.,300 MHz 300,000 kHz 6.47832 GHz -67,92 dBm -57.89 dB -17.89 dB
-36.300 MHz -24.200 MHz 300.000 kHz 6.47874 GHz -68.30 dBm -58.26 dB -18.31 dB
-24.,200 MHz -13,100 MHz 300,000 kHz 6.50190 GHz -48,46 dBm -38,43 dB -18.42 dB
-13.100 MHz -12,100 MHz 300.000 kHz 6.50190 GHz -48.58 dBm -38.54 dB -18.64 dB
12,100 MHz 13,100 MHz 300,000 kHz 6.52810 GHz -47.,55 dBm -37,52 dB -17.62 dB
13.100 MHz 24,200 MHz 300.000 kHz 6.52811 GHz -47.54 dBm -37.50 dB -17.49 dB
24,200 MHz 36,300 MHz 300,000 kHz 6.55126 GHz -68,96 dBm -58,93 dB -18.97 dB
36,300 MHz 50,000 MHz 300,000 kHz 6.55201 GHz -68.,60 dBm -58.57 dB -18.57 dB
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10001 pts

Span 100.0 MHz

Spectrum Emission Mask

Standard: None

Peak Power -8.80 dBm RBW 300.000 kHz
Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | ALimit |
-50,000 MHz -34.800 MHz 300,000 kHz 6.49685 GHz -66,13 dBm -57,33 dB -17.33 dB
-34.800 MHz -23.200 MHz 300.000 kHz 6.50047 GHz -66.60 dBm -57.81dB -18.08 dB
-23.200 MHz -12,600 MHz 300,000 kHz 5,52240 GHz -42,82 dBm -34,02 dB -14.02 dB
-12.600 MHz -11.600 MHz 300.000 kHz 6.52245 GHz -43.05 dBm -34.26 dB -15.16 dB
11.600 MHz 12,600 MHz 300,000 kHz 6.54758 GHz -43,30 dBm -34,51 dB -14,81 dB
12.600 MHz 23.200 MHz 300.000 kHz 6.54765 GHz -44.03 dBm -35.24 dB -15.20 dB
23,200 MHz 34,800 MHz 300,000 kHz 5,56976 GHz -67.85 dBm -59,05 dB -19.10 dB
34.800 MHz 50.000 MHz 300.000 kHz 6.57829 GHz -67.58 dBm -58.78 dB -18.78 dB
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Spectrum Emission Mask Standard: None
Peak Power -9.12 dBm RBW 300.000 kHz
Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | ALimit |
-50,000 MHz -35.400 MHz 300,000 kHz 6.49907 GHz -66,40 dBm -57.28 dB -17.28 dB
-35.400 MHz -23.600 MHz 300.000 kHz 6.49981 GHz -66.38 dBm -57.26 dB -17.47 dB
-23.600 MHz -12,800 MHz 300,000 kHz 6.52219 GHz -45,50 dBm -36,38 dB -16,37 dB
-12.800 MHz -11.800 MHz 300.000 kHz 6.52221 GHz -45.90 dBm -36.78 dB -16.88 dB
11,800 MHz 12,800 MHz 300,000 kHz 5,54779 GHz -44.,92 dBm -35,80 dB -15.90 dB
12.800 MHz 23.600 MHz 300.000 kHz 6.54781 GHz -45.13 dBm -36.01dB -16.00 dB
23,600 MHz 35,400 MHz 300,000 kHz 6.57010 GHz -67,51 dBm -58,39 dB -18.70 dB
35,400 MHz 50,000 MHz 300,000 kHz 6.57050 GHz -67.63 dBm -58,51 dB -18.51 dB
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Spectrum Emission Mask Standard: None

Peak Power -8.61 dBm RBW 300.000 kHz
Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | ALimit |
-50,000 MHz -35,850 MHz 300,000 kHz 6.65500 GHz -67.76 dBm -59,15 dB -19.15 dB
-35.850 MHz -23,900 MHz 300.000 kHz 5.65942 GHz -68.06 dBm -59.45 dB -19.71 dB
-23.,900 MHz -12,950 MHz 300.000 kHz 6.68205 GHz -45,37 dBm -36,76 dB -16.76 dB
-12.950 MHz -11.950 MHz 300.000 kHz 5.68207 GHz -45.56 dBm -36.95 dB -17.25 dB
11,950 MHz 12,950 MHz 300.000 kHz 6.70794 GHz -45.67 dBm -37.06 dB -17.36 dB
12,950 MHz 23,900 MHz 300.000 kHz 6.70797 GHz -45.82 dBm -37.21 dB -17.20 dB
23,900 MHz 35,850 MHz 300.000 kHz 5,73072 GHz -68.47 dBm -59.86 dB -20.00 dB
35.850 MHz 50.000 MHz 300.000 kHz 5.73559 GHz -68.03 dBm -59.42 db -19.42 dB
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Ref Level 4.89 dBm Offset 14.89 dB Mode Auto Sweep
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CF 6.695 GHz 10001 pts Span 100.0 MHz

Spectrum Emission Mask Standard: None

Peak Power -8.76 dBm RBW 300.000 kHz
Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | ALimit |
-50,000 MHz -35.250 MHz 300,000 kHz 6.65916 GHz -65,51 dBm -56,75 dB -16.75 dB
-35.250 MHz -23.500 MHz 300.000 kHz 6.65990 GHz -65.81 dBm -57.05 dB -17.19 dB
-23.,500 MHz -12,750 MHz 300,000 kHz 6.68224 GHz -44.,42 dBm -35.66 dB -15.66 dB
-12.750 MHz -11.750 MHz 300.000 kHz 6.68229 GHz -43.15 dBm -34.39 dB -15.29 dB
11,750 MHz 12,750 MHz 300,000 kHz 5,70775 GHz -44.,24 dBm -35,48 dB -15.58 dB
12,750 MHz 23.500 MHz 300.000 kHz 6.70776 GHz -44.49 dBm -35.73 dB -15.73 dB
23,500 MHz 35,250 MHz 300,000 kHz 6.73010 GHz -67.07 dBm -58,31 dB -18.47 dB
35,250 MHz 50,000 MHz 300,000 kHz 5,73143 GHz -66,89 dBm -58,13 dB -18.13 dB
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Spectrum Emission Mask Standard: None
Peak Power -8.07 dBm RBW 300.000 kHz
Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | ALimit |
-50,000 MHz -34.800 MHz 300,000 kHz 5,81975 GHz -65.67 dBm -57.60 dB -17.60 dB
-34.800 MHz -23.200 MHz 300.000 kHz 6.82045 GHz -65.72 dBm -57.65 dB -17.92 dB
-23.200 MHz -12,600 MHz 300,000 kHz 5,84240 GHz -42,63 dBm -34,56 dB -14,56 dB
-12.600 MHz -11.600 MHz 300.000 kHz ©6.84246 GHz -42.45 dBm -34.38 dB -15.48 dB
11.600 MHz 12,600 MHz 300,000 kHz 6.86754 GHz -41,91 dBm -33.84 dB -14,94 dB
12.600 MHz 23.200 MHz 300.000 kHz 6.86761 GHz -42.93 dBm -34.86 dB -14.84 dB
23,200 MHz 34,800 MHz 300,000 kHz 6.88952 GHz -65,80 dBm 57,73 dB -18.02 dB
34.800 MHz 50.000 MHz 300.000 kHz 6.89241 GHz -65.64 dBm -57.56 dB -17.56 dB
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Spectrum Emission Mask Standard: None
Peak Power -8.29 dBm RBW 300.000 kHz
Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | ALimit |
-50,000 MHz -35,850 MHz 300,000 kHz 5.81778 GHz -65,05 dBm -56,76 dB -16.76 dB
-35.850 MHz -23,900 MHz 300.000 kHz 6.81919 GHz -65.44 dBm -57.15dB -17.19 dB
-23.,900 MHz -12,950 MHz 300,000 kHz 6.84205 GHz -46,03 dBm -37.74 dB -17.73 dB
-12.950 MHz -11.950 MHz 300.000 kHz ©6.84206 GHz -45.68 dBm -37.39 dB -17.49 dB
11,950 MHz 12,950 MHz 300,000 kHz 6.86790 GHz -45,13 dBm -36.84 dB -17.94 dB
12.950 MHz 23.900 MHz 300.000 kHz 6.86796 GHz -46.15 dBm -37.86 dB -17.86 dB
23,900 MHz 35,850 MHz 300,000 kHz 6.89069 GHz -65,50 dBm -57.21 dB -17.37 dB
35.850 MHz 50,000 MHz 300,000 kHz 6.89123 GHz -65,23 dBm -56.94 dB -16.94 dB
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Spectrum Emission Mask Standard: None
Peak Power -7.93 dBm RBW 300.000 kHz
Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | ALimit |
-50,000 MHz -35,550 MHz 300,000 kHz 6.83926 GHz -66,03 dBm -58,10 dB -18.10 dB
-35.550 MHz -23.700 MHz 300.000 kHz 6.83948 GHz -66.55 dBm -58.62 dB -18.64 dB
-23.,700 MHz -12,850 MHz 300,000 kHz 6.86215 GHz -45,02 dBm -37.09 dB -17.08 dB
-12.850 MHz -11.850 MHz 300.000 kHz 6.86215 GHz -44.78 dBm -36.85 dB -16.95 dB
11.850 MHz 12,850 MHz 300,000 kHz 6.88780 GHz -43,36 dBm -35,42 dB -16.52 dB
12.850 MHz 23.700 MHz 300.000 kHz ©6.88786 GHz -44.50 dBm -36.57 dB -16.57 dB
23,700 MHz 35,550 MHz 300,000 kHz 6.91054 GHz -65.87 dBm -57.93 dB -17.94 dB
35.550 MHz 50.000 MHz 300.000 kHz 6.91165 GHz -65.54 dBm -57.61 dB -17.61 dB
I ] QAR

Date: 15.JAN.2024 20:51:40

11BE20MIMO_Ant2_6875

Spectrum | %:'

Ref Level 5.00 dém Offset 15.65 dB Mode Auto Sweep
Count 100/100
@ 1Rm View
0 dplimit ¢heck PASS
P<200
-10 dBm f

-20 dBm

.
—

-30 dBm

-40 dBm \
SUdBm - f \ -
-60 dBm f \

Mw e S

s et S

-80 dBm

-90 dBm

CF 6.875 GHz 10001 pts Span 100.0 MHz

Spectrum Emission Mask Standard: None

Peak Power -8.67 dBm RBW 300.000 kHz
Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | ALimit |
-50,000 MHz -35,850 MHz 300,000 kHz 6.83105 GHz -67.61 dBm -58.94 dB -18.94 dB
-35.850 MHz -23,900 MHz 300.000 kHz 6.83922 GHz -67.54 dBm -58.88 dB -18.94 dB
-23.,900 MHz -12,950 MHz 300,000 kHz 6.86203 GHz -46,45 dBm -37,78 dB -17.77 dB
-12.950 MHz -11.950 MHz 300.000 kHz 6.86206 GHz -46.52 dBm -37.85dB -17.95 dB
11,950 MHz 12,950 MHz 300,000 kHz 6.88795 GHz -45,14 dBm -36.47 dB -16.57 dB
12.950 MHz 23.900 MHz 300.000 kHz 6.88801 GHz -45.29 dBm -36.62 dB -16.58 dB
23,900 MHz 35,850 MHz 300,000 kHz 6.91069 GHz -67.,08 dBm -58.41 dB -18.57 dB
35.850 MHz 50,000 MHz 300,000 kHz 6.91117 GHz -66.84 dBm -58.17 dB -18.17 dB
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CF 6.895 GHz 10001 pts Span 100.0 MHz

Spectrum Emission Mask Standard: None

Peak Power -8.06 dBm RBW 300.000 kHz
Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | ALimit |
-50,000 MHz -35,100 MHz 300,000 kHz 6.85781 GHz -66,02 dBm -57.97 dB -17.97 dB
-35.100 MHz -23.400 MHz 300.000 kHz ©6.86008 GHz -66.14 dBm -58.08 dB -18.26 dB
-23.,400 MHz -12,700 MHz 300,000 kHz 6.88225 GHz -43,84 dBm -35,78 dB -15.74 dB
-12.700 MHz -11.700 MHz 300.000 kHz 6.88232 GHz -43.84 dBm -35.79 dB -16.09 dB
11,700 MHz 12,700 MHz 300,000 kHz 6.90769 GHz -42,88 dBm -34.83 dB -15,13 dB
12,700 MHz 23.400 MHz 300.000 kHz 6.90773 GHz -43.08 dBm -35.03 dB -15.01 dB
23,400 MHz 35,100 MHz 300,000 kHz 5,92974 GHz -65,62 dBm -57.57 dB -17.93 dB
35.100 MHz 50.000 MHz 300.000 kHz 6.93451 GHz -65.60 dBm -57.54 dB -17.54 dB
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Spectrum Emission Mask Standard: None
Peak Power -8.25dBm RBW 300.000 kHz
Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | ALimit |
-50,000 MHz -34.,950 MHz 300,000 kHz 6.85128 GHz -67.,55 dBm -59,30 dB -19,30 dB
-34.950 MHz -23,300 MHz 300.000 kHz ©6.86006 GHz -67.95 dBm -59.70 dB -19.70 dB
-23,300 MHz -12,650 MHz 300,000 kHz 6.88223 GHz -44,17 dBm -35,92 dB -15.83 dB
-12.650 MHz -11.650 MHz 300.000 kHz ©6.88249 GHz -41.43 dBm -33.18 dB -15.88 dB
11.650 MHz 12,650 MHz 300,000 kHz 6.90760 GHz -42,16 dBm -33.91 dB -15.01 dB
12.650 MHz 23,300 MHz 300.000 kHz 6.90766 GHz -42.55 dBm -34.30 dB -14.29 dB
23,300 MHz 34,950 MHz 300,000 kHz 6.92990 GHz -66,80 dBm -58,55 dB -18.60 dB
34,950 MHz 50,000 MHz 300,000 kHz 6.93003 GHz -66,63 dBm -58,38 dB -18,38 dB
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20:54:10

Peak Power -8.57 dBm RBW 300.000 kHz
Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | ALimit |
-50.000 MHz -33,300 MHz | 300,000 kHz 6.96108 GHz -64.64 dBm -56,08 dB -16.08 dB
-33.300 MHz -22,200 MHz | 300.000 kHz 6.97208 GHz -53.31 dBm -44.75 dB -15.97 dB
-22.200 MHz -12,100 MHz | 300,000 kHz 6.98289 GHz -40,30 dBm -31,73 dB -11,72 dB
-12.100 MHz -11.100 MHz | 300.000 kHz 6.98294 GHz -40.08 dBm -31.52 dB -12.22 dB
11,100 MHz 12,100 MHz | 300,000 kHz 7.00710 GHz -38.88 dBm -30,31 dB -10.41 dB
12,100 MHz 22,200 MHz | 300.000 kHz 7.00713 GHz -38.92 dBm -30.35 dB -10.33 dB
22,200 MHz 33,300 MHz | 300,000 kHz 7.02806 GHz -66,34 dBm 57,77 dB -18.04 dB
33.300 MHz 50,000 MHz | 300,000 kHz 7.02874 GHz -66.43 dBm -57.86 dB -17.86 dB
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Spectrum Emission Mask Standard: None

Peak Power -8.06 dBm RBW 300.000 kHz
Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | ALimit |
-50,000 MHz -33,300 MHz 300,000 kHz 5,95878 GHz -65,39 dBm -57.34 dB -17.34 dB
-33.300 MHz -22,200 MHz 300.000 kHz 6.96186 GHz -65.65 dBm -57.59 dB -17.77 dB
-22.,200 MHz -12,100 MHz 300,000 kHz 6.98290 GHz -38.81 dBm -30,76 dB -10.75 dB
-12.100 MHz -11,100 MHz 300.000 kHz ©6.98290 GHz -39.15 dBm -31.09 dB -11.19 dB
11,100 MHz 12,100 MHz 300,000 kHz 7.00710 GHz -39,29 dBm -31,23 dB -11,33 dB
12,100 MHz 22.200 MHz 300.000 kHz 7.00723 GHz -40.11 dBm -32.05 dB -11.95 dB
22,200 MHz 33,300 MHz 300,000 kHz 7.02822 GHz -66,73 dBm -58.67 dB -18.77 dB
33,300 MHz 50,000 MHz 300,000 kHz 7.02841 GHz -66,65 dBm -58,59 dB -18.59 dB
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s=aranas. FCC RF Test Report Report No. : FR3NO102E

11BE20MIMO_Ant1_7095

Spectrum | u%r:

Ref Level 5.00 dBm Offset 15.28 dB Mode Auto Sweep
Count 100/100
@ 1Rm View
0 dphimit ¢heck PARS
P<200
-10 dBm
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-20 dBm i \‘

-30 dBm [ L
-40 dBm ’ / \
-oUdBm / \
-60 dBm / \

v e R

-70°dem
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-90 dBm

CF 7.095 GHz 10001 pts Span 100.0 MHz

Spectrum Emission Mask Standard: None

Peak Power -8.81 dBm RBW 300.000 kHz
Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | ALimit |
-50,000 MHz -34.800 MHz 300,000 kHz 7.05849 GHz -66,10 dBm -57.29 dB -17.29 dB
-34.800 MHz -23.200 MHz 300.000 kHz 7.06053 GHz -66.00 dBm -57.19 dB -17.54 dB
-23.200 MHz -12,600 MHz 300,000 kHz 7.08236 GHz -43,58 dBm -34,78 dB -14.74 dB
-12.600 MHz -11.600 MHz 300.000 kHz 7.08240 GHz -43.76 dBm -34.95 dB -15.05 dB
11.600 MHz 12,600 MHz 300,000 kHz 7.10759 GHz -42,59 dBm -33,79 dB -14,09 dB
12.600 MHz 23.200 MHz 300.000 kHz 7.10761 GHz -42.26 dBm -33.45dB -13.45 dB
23,200 MHz 34,800 MHz 300,000 kHz 7.12967 GHz -67,22 dBm -58.41 dB -18.55 dB
34.800 MHz 50.000 MHz 300.000 kHz 7.13544 GHz -66.96 dBm -58.15 dB -18.15 dB
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Spectrum | %:'
Ref Level 5.00 dém Offset 15.42 dB Mode Auto Sweep
Count 100/100
@ 1Rm View
0 dplimit ¢heck PASS
P<200
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-90 dBm
CF 7.095 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -8.55dBm RBW 300.000 kHz
Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | ALimit |
-50,000 MHz -34.,650 MHz 300,000 kHz 7.05867 GHz -66,01 dBm -57.46 dB -17.46 dB
-34.650 MHz -23,100 MHz 300.000 kHz 7.06044 GHz -66.25 dBm -57.70 dB -17.80 dB
-23,100 MHz -12,550 MHz 300,000 kHz 7.08240 GHz -43,03 dBm -34,48 dB -14.45 dB
-12.550 MHz -11.550 MHz 300.000 kHz 7.08248 GHz -42.75 dBm -34.20 dB -14.70 dB
11.550 MHz 12,550 MHz 300,000 kHz 7.10755 GHz -42,09 dBm -33.54 dB -13.64 dB
12.550 MHz 23,100 MHz 300.000 kHz 7.10757 GHz -42.33 dBm -33.78 dB -13.77 dB
23,100 MHz 34,650 MHz 300,000 kHz 7.12960 GHz -66,59 dBm -58.04 dB -18.10 dB
34,650 MHz 50,000 MHz 300,000 kHz 7.13476 GHz -66,48 dBm -57,93 dB -17.93 dB
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s=aranas. FCC RF Test Report Report No. : FR3NO102E

11BE20MIMO_Ant1_7115

Spectrum | u%r:
Ref Level 5.00 dBm Offset 15.28 dB Mode Auto Sweep
Count 100/100
@ 1Rm View
0 dphimit ¢heck PARS
P<200
-10 dBm f }
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-80 dBm
-90 dBm
CF 7.115 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -8.23 dBm RBW 300.000 kHz
Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | ALimit |
-50,000 MHz -34.,650 MHz 300,000 kHz 7.07979 GHz -66,71 dBm -58.48 dB -18.48 dB
-34.650 MHz -23,100 MHz 300.000 kHz 7.08045 GHz -66.74 dBm -58.50 dB -18.60 dB
-23,100 MHz -12,550 MHz 300,000 kHz 7.10244 GHz -42,55 dBm -34,32 dB -14,32 dB
-12.550 MHz -11.550 MHz 300.000 kHz 7.10245 GHz -42.51 dBm -34.28 dB -14.38 dB
11.550 MHz 12,550 MHz 300,000 kHz 7.12755 GHz -42,24 dBm -34.01 dB -14,11 dB
12.550 MHz 23,100 MHz 300.000 kHz 7.12758 GHz -42.12 dBm -33.89 dB -13.87 dB
23,100 MHz 34,650 MHz 300,000 kHz 7.14952 GHz -66,95 dBm -58,72 dB -18.86 dB
34.650 MHz 50.000 MHz 300.000 kHz 7.15369 GHz -66.79 dBm -58.56 dB -18.56 dB
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Spectrum | %:'

Ref Level 5.00 dém Offset 15.41 dB Mode Auto Sweep
Count 100/100
@ 1Rm View
0 dplimit ¢heck PASS
P<200
-10 dBm f }
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-80 dBm
-90 dBm
CF 7.115 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -8.35 dBm RBW 300.000 kHz
Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | ALimit |
-50,000 MHz -33,150 MHz 300,000 kHz 7.08017 GHz -66,21 dBm -57.86 dB -17.86 dB
-33.150 MHz -22,100 MHz 300.000 kHz 7.08195 GHz -66.58 dBm -58.23 dB -18.34 dB
-22,100 MHz -12,050 MHz 300,000 kHz 7.10295 GHz -38.62 dBm -30.27 dB -10.27 dB
-12.050 MHz -11.050 MHz 300.000 kHz 7.10299 GHz -38.61 dBm -30.25 dB -10.96 dB
11.050 MHz 12,050 MHz 300,000 kHz 7.12704 GHz -38,41 dBm -30,05 dB -10.35 dB
12.050 MHz 22,100 MHz 300.000 kHz 7.12707 GHz -38.78 dBm -30.43 dB -10.42 dB
22,100 MHz 33,150 MHz 300,000 kHz 7.14815 GHz -66,60 dBm -58,25 dB -18.25 dB
33,150 MHz 50,000 MHz 300,000 kHz 7.14848 GHz -66,19 dBm -57.84 dB -17.84 dB
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saroniis. FCC RF Test Report

Report No. : FR3NO0102E

11BE4AOMIMO_Ant1_5965

Spectrum |

(=)

Count 100/100

Ref Level 3.86 dBm

Offset 14.86 dB

Mode Auto Sweep

@ 1Rm View
Limit ¢heck PASS

0 dBfr==28
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-70 dBm

-80 dBm

CF 5.965 GHz 10001 pts Span 200.0 MHz

Spectrum Emission Mask Standard: None

Peak Power -7.34 dBm RBW 500.000 kHz
Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | ALimit |
-100.000 MHz -65.400 MHz 500,000 kHz 5.87267 GHz -60,45 dBm -53,11 dB -13.11 dB
-65.400 MHz -43.600 MHz 500.000 kHz 5.89969 GHz -61.11 dBm -53.76 dB -13.81 dB
-43.600 MHz -22,800 MHz 500,000 kHz 5.94213 GHz -40,04 dBm -32,70 dB -12.67 dB
-22.800 MHz -21.800 MHz 500.000 kHz 5.94221 GHz -41.19 dBm -33.85dB -14.05 dB
21,800 MHz 22,800 MHz 500,000 kHz 5.98779 GHz -41,29 dBm -33,95 dB -14,15 dB
22,800 MHz 43.600 MHz 500.000 kHz 5.98781 GHz -41.33 dBm -33.98 dB -13.98 dB
43,600 MHz 65,400 MHz 500,000 kHz 6.03021 GHz -62,48 dBm -55.14 dB -15.24 dB
65.400 MHz 100,000 MHz 500.000 kHz 6.06465 GHz -52.50 dBm -55.16 dB -15.16 dB
)i ARRRRREED o
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11BE40MIMO_Ant2_5965

Spectrum |
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Count 100/100

Ref Level 2.98 dBm

Offset 14.98 db

Mode Auto Sweep

@ 1Rm View

Limit ¢heck
0 dBR=28
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CF 5.965 GHz

10001 pts

Span 200.0 MHz

Spectrum Emission Mask

Standard: None

Peak Power -6.72 dBm RBW 500.000 kHz

Range Low | Range Up RBW | Frequency | Powerabs | PowerRel | ALimit |

-100.000 MHz -64.500 MHz 500,000 kHz 5.87003 GHz -60.64 dBm -53,91 dB -13.91 dB
-64.500 MHz -43.000 MHz 500.000 kHz 5.90057 GHz -60.86 dBm -54.14 dB -14.18 dB
-43,000 MHz -22,500 MHz 500,000 kHz 5.94241 GHz -39,26 dBm -32,53 dB -12,50 dB
-22.500 MHz -21.500 MHz 500.000 kHz 5.94253 GHz -39.08 dBm -32.35 dB -12.95 dB
21,500 MHz 22,500 MHz 500,000 kHz 5.98741 GHz -37.96 dBm -31.24 dB -13.04 dB
22,500 MHz 43.000 MHz 500.000 kHz 5.98753 GHz -38.34 dBm -31.61dB -11.60 dB
43,000 MHz 64,500 MHz 500,000 kHz 6.02899 GHz -61,39 dBm -54.67 dB -14,95 dB
64,500 MHz 100,000 MHz 500,000 kHz 5,03171 GHz -651,92 dBm -55,19 dB -15,19 dB

—
1 W e
Date: 20.DEC.2023 18:25:46

Sporton International Inc. (Kunshan)

TEL : +86-512-57900158
FCC ID: XMR2023SG885GWF

Page Number 1 A2-426 of 462



s=aranas. FCC RF Test Report Report No. : FR3NO102E

11BE4AOMIMO_Antl_6165

Spectrum | |u%1|
Ref Level 9.50 dBm  Offset 14.50 dB Mode Auto Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PASS
0 dBf=26
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-80 dBm
CF 6.165 GHz 10001 pts Span 200.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -6.95 dBm RBW 500.000 kHz
Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | ALimit |
-100.000 MHz -65.400 MHz 500,000 kHz 6.09465 GHz -61,72 dBm -54,77 dB -14.77 dB
-65.400 MHz -43.600 MHz 500.000 kHz 6.09975 GHz -62.16 dBm -55.22 dB -15.30 dB
-43.600 MHz -22,800 MHz 500,000 kHz 6.14211 GHz -40,33 dBm -33,39 dB -13.35 dB
-22.800 MHz -21.800 MHz 500.000 kHz 6.14221 GHz -41.79 dBm -34.84 dB -15.04 dB
21,800 MHz 22,800 MHz 500,000 kHz 5,18779 GHz -40,78 dBm -33.83 dB -14,03 dB
22,800 MHz 43.600 MHz 500.000 kHz 6.18783 GHz -40.35 dBm -33.40 dB -13.39 dB
43,600 MHz 65,400 MHz 500,000 kHz 5,22973 GHz -61,81 dBm -54.87 dB -15.24 dB
65.400 MHz 100,000 MHz 500.000 kHz 6.23103 GHz -51.88 dBm -54.93 dB -14.93 dB
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11BE40MIMO_Ant2_6165

Spectrum | |:%l|

Ref Level 9.57 dBm Offset 14.57 dB Mode Auto Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PASS
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L
-70 dBm
-80 dBm
CF 6.165 GHz 10001 pts Span 200.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -6.75 dBm RBW 500.000 kHz
Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | ALimit |
-100.000 MHz -65,100 MHz 500,000 kHz 6.09389 GHz -61,02 dBm -54.,26 dB -14.26 dB
-65.100 MHz -43.400 MHz 500.000 kHz 6.10029 GHz -60.99 dBm -54.23 dB -14.45 dB
-43,400 MHz -22,700 MHz 500,000 kHz 6.14221 GHz -40,19 dBm -33.43 dB -13.40 dB
-22.700 MHz -21.700 MHz 500.000 kHz ©6.14235 GHz -39.50 dBm -32.74 dB -13.74 dB
21,700 MHz 22,700 MHz 500,000 kHz 6.18767 GHz -39,92 dBm -33.17 dB -13.77 dB
22,700 MHz 432.400 MHz 500.000 kHz 6.18773 GHz -39.66 dBm -32.90 dB -12.89 dB
43,400 MHz 65,100 MHz 500,000 kHz 6.23003 GHz -62,33 dBm -55.57 dB -15.61 dB
65,100 MHz 100,000 MHz 500,000 kHz 6.23465 GHz -61,89 dBm -55.14 dB -15,14 dB
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s=aranas. FCC RF Test Report Report No. : FR3NO102E

11BE4AOMIMO_Ant1_6405

Spectrum | |u%1|
Ref Level 10.00 dBm  Offset 15.04 dB Mode Auto Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PASS
0 dBfr==28
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CF 6.405 GHz 10001 pts Span 200.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -6.93 dBm RBW 500.000 kHz
Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | ALimit |
-100.000 MHz -66.,000 MHz 500,000 kHz 6.33361 GHz -61,08 dBm -54,14 dB -14,14 dB
-66.000 MHz -44.,000 MHz 500.000 kHz 6.33915 GHz -651.32 dBm -54.38 dB -14.47 dB
-44,000 MHz -23,000 MHz 500,000 kHz 6.38195 GHz -41.,04 dBm -34,11 dB -14,09 dB
-23.000 MHz -22.,000 MHz 500.000 kHz 6.38201 GHz -40.83 dBm -33.90 dB -14.10 dB
22,000 MHz 23,000 MHz 500,000 kHz 6.42795 GHz -40,67 dBm -33.74 dB -14.74 dB
23.000 MHz 44.000 MHz 500.000 kHz 6.42811 GHz -41.45 dBm -34.52 dB -14.48 dB
44,000 MHz 66.000 MHz 500,000 kHz 5,47077 GHz -62,02 dBm -55,09 dB -15.21 dB
66.000 MHz 100,000 MHz 500.000 kHz 6.50029 GHz -51.48 dBm -54.54 dB -14.54 dB
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Ref Level 10.00 dém  Offset 15.16 dB Mode Auto Sweep
Count 100/100

@ 1Rm View
Limit ¢heck PASS
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CF 6.405 GHz 10001 pts Span 200.0 MHz

Spectrum Emission Mask Standard: None

Peak Power -6.80dBm RBW 500.000 kHz
Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | ALimit |
-100.000 MHz -65.400 MHz 500,000 kHz 6.33939 GHz -61,30 dBm -54,51 dB -14,51 dB
-65.400 MHz -43.600 MHz 500.000 kHz ©6.34001 GHz -61.24 dBm -54.45 dB -14.68 dB
-43.600 MHz -22,800 MHz 500,000 kHz 6.38217 GHz -40,65 dBm -33.85 dB -13.84 dB
-22.800 MHz -21.800 MHz 500.000 kHz 6.38221 GHz -40.79 dBm -33.99 dB -14.19 dB
21,800 MHz 22,800 MHz 500,000 kHz 5,42779 GHz -41,19 dBm -34,40 dB -14.60 dB
22,800 MHz 43.600 MHz 500.000 kHz 6.42781 GHz -40.66 dBm -33.86 dB -13.86 dB
43,600 MHz 65,400 MHz 500,000 kHz 6.47031 GHz -62,06 dBm -55,26 dB -15.31 dB
65,400 MHz 100,000 MHz 500,000 kHz 6.48681 GHz 651,73 dBm -54,93 dB -14,93 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FR3NO0102E

11BE40MIMO_Antl_6445
Spectrum | |u%1|
Ref Level 10.00 dBm  Offset 15,10 dB Mode Auto Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PASS
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CF 6.445 GHz 10001 pts Span 200.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -6.64 dBm RBW 500.000 kHz
Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | ALimit |
-100.000 MHz -64.500 MHz 500,000 kHz 6.35559 GHz -60.64 dBm -54,01 dB -14,01 dB
-64.500 MHz -43.000 MHz 500.000 kHz ©6.38065 GHz -61.27 dBm -54.63 dB -14.72 dB
-43,000 MHz -22,500 MHz 500,000 kHz 5,42243 GHz -38,89 dBm -32,25 dB -12,22 dB
-22.500 MHz -21.500 MHz 500.000 kHz 6.42251 GHz -39.28 dBm -32.64 dB -12.84 dB
21,500 MHz 22,500 MHz 500,000 kHz 5,46749 GHz -39,25 dBm -32,61 dB -12,81 dB
22,500 MHz 43.000 MHz 500.000 kHz 6.46753 GHz -39.26 dBm -32.62 dB -12.61 dB
43,000 MHz 64,500 MHz 500,000 kHz 6.50933 GHz -61.64 dBm -55,00 dB -15.10 dB
64,500 MHz 100,000 MHz 500.000 kHz 6.51871 GHz -51.35 dBm -54.71 dB -14.71 dB
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Ref Level 10.00 dém  Offset 15.20 dB Mode Auto Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PASS
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CF 6.445 GHz 10001 pts Span 200.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -6.71dBm RBW 500.000 kHz
Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | ALimit |
-100.000 MHz -65.400 MHz 500,000 kHz 6.37757 GHz -61,59 dBm -54.88 dB -14,88 dB
-65.400 MHz -43.600 MHz 500.000 kHz 6.38035 GHz -61.61 dBm -54.90 dB -15.31 dB
-43.600 MHz -22,800 MHz 500,000 kHz 6.42219 GHz -40,60 dBm -33.89 dB -13.89 dB
-22.800 MHz -21.800 MHz 500.000 kHz 6.42223 GHz -40.85 dBm -34.14 dB -14.74 dB
21,800 MHz 22,800 MHz 500,000 kHz 5,46779 GHz -40,68 dBm -33.97 dB -14,17 dB
22,800 MHz 43.600 MHz 500.000 kHz 6.46781 GHz -39.97 dBm -33.26 dB -13.26 dB
43,600 MHz 65,400 MHz 500,000 kHz 6.51033 GHz -61,99 dBm -55,29 dB -15.33 dB
65,400 MHz 100,000 MHz 500,000 kHz 6.51455 GHz -61,97 dBm -55,26 dB -15.26 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FR3NO0102E

11BE4AOMIMO_Ant1_6485

Spectrum | |u%1|
Ref Level 9.96 dBm  Offset 14.96 dB Mode Auto Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PASS
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CF 6.485 GHz 10001 pts Span 200.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -5.57 dBm RBW 500.000 kHz
Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | ALimit |
-100.000 MHz -66.,000 MHz 500,000 kHz 6.41857 GHz -60.24 dBm -54.67 dB -14.67 dB
-66.000 MHz -44.,000 MHz 500.000 kHz 6.41907 GHz -60.57 dBm -55.00 dB -15.04 dB
-44,000 MHz -23,000 MHz 500,000 kHz 6.46195 GHz -40,63 dBm -35.06 dB -15.04 dB
-23.000 MHz -22.,000 MHz 500.000 kHz 6.46201 GHz -40.90 dBm -35.33 dB -15.53 dB
22,000 MHz 23,000 MHz 500,000 kHz 6.50789 GHz -39.04 dBm -33.47 dB -15.67 dB
23.000 MHz 44.000 MHz 500.000 kHz 6.50809 GHz -40.14 dBm -34.57 dB -14.53 dB
44,000 MHz 66.000 MHz 500,000 kHz 6.55099 GHz -61,99 dBm -56,42 dB -16.43 dB
66.000 MHz 100,000 MHz 500.000 kHz 6.55343 GHz -51.71 dBm -56.14 dB -16.14 dB
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Ref Level 10.00 dBm
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Offset 15.03 dB Mode Auto Sweep

@ 1Rm View

Limit ¢heck

0 dBRr==26

PA

5

-10 dBm i

] 1
-20 dBm }

-30 dBm

-40 dBm

-50 dBm

|
L
\
\
N

=80 dams

-70 dBm

-80 dBm

CF 6.485 GHz 10001 pts

Span 200.0 MHz

Spectrum Emission Mask Standard: None

Peak Power -7.00 dBm RBW 500.000 kHz
Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | ALimit |

-100.000 MHz -66,300 MHz | 500,000 kHz 6.41811 GHz -61.,05 dBm -54.,05 dB -14,05 dB
-66.300 MHz -44.200 MHz | 500.000 kHz 6.41887 GHz -61.02 dBm -54.02 dB -14.11 dB
-44,200 MHz -23,100 MHz | 500,000 kHz 6.45185 GHz -41,31 dBm -34,31 dB -14,29 dB
-23.100 MHz -22,100 MHz | 500.000 kHz 6.46193 GHz -41.27 dBm -34.27 dB -14.87 dB
22,100 MHz 23,100 MHz | 500,000 kHz 6.50809 GHz -41,34 dBm -34,34 dB -14,54 dB
23,100 MHz 44,200 MHz | 500,000 kHz 6.50825 GHz -41.69 dBm -34.69 dB -14.63 dB
44.200 MHz 66,300 MHz | 500,000 kHz 6.55121 GHz -62.72 dBm -55.72 dB -15,77 dB
66.300 MHz 100,000 MHz | 500,000 kHz 6.55721 GHz -62,27 dBm -55.26 dB -15.26 dB
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s=aranas. FCC RF Test Report Report No. : FR3NO102E

11BE4AOMIMO_Ant1_6525

Spectrum | |u%1|

Ref Level 9.83 dBm Offset 14.83 dB Mode Auto Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PASS
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CF 6.525 GHz 10001 pts Span 200.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -6.96 dBm RBW 500.000 kHz
Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | ALimit |
-100.000 MHz -65.400 MHz 500,000 kHz 5.,45443 GHz -60,50 dBm -53,53 dB -13.54 dB
-65.400 MHz -43.600 MHz 500.000 kHz 6.45989 GHz -60.77 dBm -53.81dB -13.97 dB
-43.600 MHz -22,800 MHz 500,000 kHz 6.50217 GHz -40,31 dBm -33.34 dB -13,33 dB
-22.800 MHz -21.800 MHz 500.000 kHz 6.50225 GHz -39.80 dBm -32.83 dB -13.83 dB
21,800 MHz 22,800 MHz 500,000 kHz 5.54777 GHz -41,18 dBm -34,21 dB -14,81 dB
22,800 MHz 43.600 MHz 500.000 kHz 6.54783 GHz -41.33 dBm -34.37 dB -14.35 dB
43,600 MHz 65,400 MHz 500,000 kHz 6.59019 GHz -61,61 dBm -54.64 dB -14.76 dB
65.400 MHz 100,000 MHz 500.000 kHz 6.59829 GHz -51.79 dBm -54.83 dB -14.83 dB
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Ref Level 9.94 dBm Offset 14.94 dB Mode Auto Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PASS
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CF 6.525 GHz 10001 pts Span 200.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -7.22 dBm RBW 500.000 kHz
Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | ALimit |
-100.000 MHz -64.800 MHz 500,000 kHz 6.45139 GHz -61,16 dBm -53.94 dB -13.94 dB
-64.800 MHz -43.200 MHz 500.000 kHz 6.46023 GHz -61.67 dBm -54.45 dB -14.47 dB
-43.,200 MHz -22,600 MHz 500,000 kHz 6.50235 GHz -39,93 dBm -32,71dB -12.69 dB
-22.600 MHz -21.600 MHz 500.000 kHz 6.50243 GHz -40.33 dBm -33.11dB -13.71 dB
21,600 MHz 22,600 MHz 500,000 kHz 6.54759 GHz -40,61 dBm -33,40 dB -13.60 dB
22,600 MHz 43.200 MHz 500.000 kHz 6.54765 GHz -40.76 dBm -33.54 dB -13.52 dB
43,200 MHz 64,800 MHz 500,000 kHz 5,58977 GHz -62,80 dBm -55,58 dB -15.59 dB
64,800 MHz 100,000 MHz 500,000 kHz 6.60739 GHz -62,29 dBm -55.07 dB -15.07 dB
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Spectrum | |u%1|

Ref Level 9.89 dBm Offset 14.839 dB Mode Auto Sweep
Count 100/100

@ 1Rm View
Limit ¢heck PASS
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CF 6.565 GHz 10001 pts Span 200.0 MHz

Spectrum Emission Mask Standard: None

Peak Power -5.64 dBm RBW 500.000 kHz
Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | ALimit |
-100.000 MHz -67.800 MHz 500,000 kHz 6.49717 GHz -58,05 dBm -52,40 dB -12.40 dB
-67.800 MHz -45.200 MHz 500.000 kHz 6.49787 GHz -57.77 dBm -52.12 dB -12.48 dB
-45.200 MHz -23,600 MHz 500,000 kHz 6.54119 GHz -40,38 dBm -34,73 dB -14.65 dB
-23.600 MHz -22.600 MHz 500.000 kHz 6.54141 GHz -41.15 dBm -35.50 dB -15.70 dB
22,600 MHz 23,600 MHz 500,000 kHz 6.58859 GHz -40,38 dBm -34.74 dB -14,94 dB
23.600 MHz 45.200 MHz 500.000 kHz 6.58863 GHz -39.62 dBm -33.98 dB -13.97 dB
45,200 MHz 67.800 MHz 500,000 kHz 6.63257 GHz -60.47 dBm -54.83 dB -14,95 dB
67.800 MHz 100,000 MHz 500.000 kHz 6.63307 GHz -60.58 dBm -54.93 dB -14.93 dB
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Ref Level 10.00 dém  Offset 15.10 dB Mode Auto Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PASS
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CF 6.565 GHz 10001 pts Span 200.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -6.06 dBm RBW 500.000 kHz
Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | ALimit |
-100.000 MHz -66.,000 MHz 500,000 kHz 6.49583 GHz -58,79 dBm -52,73 dB -12.73 dB
-66.000 MHz -44.,000 MHz 500.000 kHz 6.49929 GHz -58.98 dBm -52.93 dB -13.09 dB
-44,000 MHz -23,000 MHz 500,000 kHz 6.54199 GHz -40,48 dBm -34,42 dB -14.42 dB
-23.000 MHz -22.,000 MHz 500.000 kHz 6.54201 GHz -41.02 dBm -34.97 dB -15.17 dB
22,000 MHz 23,000 MHz 500,000 kHz 6.58799 GHz -40,59 dBm -34,53 dB -14.73 dB
23.000 MHz 44.000 MHz 500.000 kHz 6.58805 GHz -39.89 dBm -33.83 dB -13.81 dB
44,000 MHz 66.000 MHz 500,000 kHz 6.63097 GHz -61,28 dBm -55,23 dB -15.24 dB
66,000 MHz 100,000 MHz 500,000 kHz 6.63293 GHz -60,94 dBm -54.89 dB -14,89 dB
i ) QERRRRRED W

Date: Z0.DEC.2022 18:35:52

Sporton International Inc. (Kunshan) Page Number 1 A2-432 of 462
TEL : +86-512-57900158

FCC ID: XMR2023SG885GWF



SPORTON LAB.

FCC RF Test Report

Report No. : FR3NO0102E

11BE4AOMIMO_Ant1_6685

Spectrum |
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Ref Level 3.77 dBm
Count 100/100

Offset 14.77 dB

Mode Auto Sweep

@ 1Rm View

Limit ¢heck
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CF 6.685 GHz

10001 pts

Span 200.0 MHz

Spectrum Emission Mask

Standard: None

Peak Power -5.86 dBm RBW 500.000 kHz
Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | ALimit |
-100.000 MHz -66,300 MHz | 500,000 kHz 6.61629 GHz -59,30 dBm -53.44 dB -13.44 dB
-66.300 MHz -44.200 MHz | 500.000 kHz 6.61875 GHz -59.30 dBm -53.44 dB -13.46 dB
-44,200 MHz -23,100 MHz | 500,000 kHz 6.66187 GHz -39.99 dBm -34,13 dB -14,12 dB
-23.100 MHz -22,100 MHz | 500.000 kHz 6.66191 GHz -41.52 dBm -35.66 dB -15.86 dB
22,100 MHz 23,100 MHz | 500,000 kHz 6.70809 GHz -40,94 dBm -35.08 dB -15.28 dB
23,100 MHz 44,200 MHz | 500,000 kHz 6.70811 GHz -40.72 dBm -34.85 dB -14.85 dB
44,200 MHz 66,300 MHz | 500,000 kHz 6.75109 GHz -61,27 dBm -55.41 dB -15.52 dB
66,300 MHz 100,000 MHz | 500.000 kHz 6.75141 GHz -61.04 dBm -55.18 dB -15.18 dB
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Ref Level 10.00 dém  Offset 15.01 dB Mode Auto Sweep
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@ 1Rm View
Limit ¢heck PASS
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CF 6.685 GHz 10001 pts Span 200.0 MHz

Spectrum Emission Mask

Standard: None

Peak Power -5.35dBm RBW 500.000 kHz
Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | ALimit |

-100.,000 MHz -64.200 MHz | 500,000 kHz 6.61629 GHz -59.80 dBm -54.44 dB -14.44 dB
-64.200 MHz -42,800 MHz | 500.000 kHz 6.62089 GHz -60.20 dBm -54.84 dB -14.89 dB
-42.800 MHz -22,400 MHz | 500,000 kHz 6.66245 GHz -37.31 dBm -31,95 dB -11.89 dB
-22.400 MHz -21.400 MHz | 500.000 kHz 6.66261 GHz -37.62 dBm -32.27 dB -12.47 dB
21,400 MHz 22,400 MHz | 500,000 kHz 6.70739 GHz -39.,39 dBm -34,04 dB -14,24 dB
22,400 MHz 42,800 MHz | 500.000 kHz 6.70743 GHz -38.85 dBm -33.49 dB -13.48 dB
42,800 MHz 64,200 MHz | 500,000 kHz 56.74911 GHz -62.01 dBm -56.66 dB -16.71 dB
64,200 MHz 100,000 MHz | 500,000 kHz 6.75213 GHz -61,84 dBm -56,48 dB -16.48 dB
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11BE4AOMIMO_Ant1_6845

Spectrum |
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Ref Level 10.00 dBm
Count 100/100

Offset 15.44 dB

Mode Auto Sweep

@ 1Rm View
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10001 pts

Span 200.0 MHz

Spectrum Emission Mask

Standard: None

Peak Power -5.60 dBm RBW 500.000 kHz
Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | ALimit |
-100.000 MHz -66.600 MHz 500,000 kHz 6.77777 GHz -57.92 dBm -52,32 dB -12,32 dB
-66.600 MHz -44.400 MHz 500.000 kHz 6.77849 GHz -58.01 dBm -52.41dB -12.46 dB
-44.,400 MHz -23.200 MHz 500,000 kHz 6.82165 GHz -40,29 dBm -34.69 dB -14.64 dB
-23.200 MHz -22,200 MHz 500.000 kHz 6.82181 GHz -40.36 dBm -34.75 dB -14.95 dB
22,200 MHz 23,200 MHz 500,000 kHz 6.86819 GHz -41,69 dBm -36,09 dB -16.29 dB
23,200 MHz 44.400 MHz 500.000 kHz 6.86821 GHz -40.96 dBm -35.36 dB -15.35 dB
44,400 MHz 66.600 MHz 500,000 kHz 5,91145 GHz -58,58 dBm -52,98 dB -13.06 dB
66.600 MHz 100,000 MHz 500.000 kHz 6.91367 GHz -58.18 dBm -52.58 dB -12.58 dB
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Spectrum Emission Mask

Standard: None

Peak Power -5.88 dBm RBW 500.000 kHz

Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | ALimit |

-100.000 MHz -64.500 MHz 500,000 kHz 6.77639 GHz -57,19 dBm 51,31 dB -11,31 dB
-64.500 MHz -43.000 MHz 500.000 kHz 6.78057 GHz -57.68 dBm -51.80 dB -11.84 dB
-43,000 MHz -22,500 MHz 500,000 kHz 6.82221 GHz -38,35 dBm -32.47 dB -12,36 dB
-22.500 MHz -21.500 MHz 500.000 kHz 6.82251 GHz -38.69 dBm -32.81dB -13.01 dB
21,500 MHz 22,500 MHz 500,000 kHz 5.86747 GHz -38,96 dBm -33.08 dB -13.68 dB
22,500 MHz 43.000 MHz 500.000 kHz 6.86763 GHz -38.76 dBm -32.88 dB -12.83 dB
43,000 MHz 64,500 MHz 500,000 kHz 5,90949 GHz -58.27 dBm -52,39 dB -12.40 dB
64,500 MHz 100,000 MHz 500,000 kHz 6.91209 GHz -58,01 dBm -52,13 dB -12,13 dB
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Spectrum Emission Mask Standard: None
Peak Power -5.73 dBm RBW 500.000 kHz
Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | ALimit |
-100.000 MHz -66.,000 MHz 500,000 kHz 6.81711 GHz -58,13 dBm -52,40 dB -12.40 dB
-66.000 MHz -44.,000 MHz 500.000 kHz 6.81915 GHz -58.43 dBm -52.70 dB -12.78 dB
-44,000 MHz -23,000 MHz 500,000 kHz 6.86191 GHz -39,99 dBm -34,26 dB -14,22 dB
-23.000 MHz -22.,000 MHz 500.000 kHz 6.86203 GHz -40.56 dBm -34.82 dB -15.42 dB
22,000 MHz 23,000 MHz 500,000 kHz 6.90797 GHz -39.87 dBm -34.14 dB -14.74 dB
23.000 MHz 44.000 MHz 500.000 kHz 6.90803 GHz -39.87 dBm -34.14 dB -14.13 dB
44,000 MHz 66.000 MHz 500,000 kHz 6.95081 GHz -58,53 dBm -52,79 dB -12,90 dB
66.000 MHz 100,000 MHz 500.000 kHz 6.95179 GHz -58.31 dBm -52.58 dB -12.58 dB
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CF 6.885 GHz 10001 pts Span 200.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -5.96 dBm RBW 500.000 kHz
Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | ALimit |
-100.000 MHz -66.,900 MHz 500,000 kHz 6.81761 GHz -56,29 dBm -50,32 dB -10.32 dB
-66.900 MHz -44.600 MHz 500.000 kHz 6.81863 GHz -56.07 dBm -50.10 dB -10.39 dB
-44.,600 MHz -23,300 MHz 500,000 kHz 6.84281 GHz -46,22 dBm -40,26 dB -13.16 dB
-23.300 MHz -22,300 MHz 500.000 kHz 6.86171 GHz -40.04 dBm -34.07 dB -14.27 dB
22,300 MHz 23,300 MHz 500,000 kHz 6.90829 GHz -38,92 dBm -32,96 dB -13.16 dB
23,300 MHz 44.600 MHz 500.000 kHz 6.90843 GHz -38.55 dBm -32.59 dB -12.54 dB
44,600 MHz 66,900 MHz 500,000 kHz 5,95179 GHz -57.40 dBm -51.44 dB -11.50 dB
66,900 MHz 100,000 MHz 500,000 kHz 6.95221 GHz 57,71 dBm 51,75 dB -11.75 dB
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